ASSEMBLY INSTRUCTIONS
BP700THW/ TEW/ TRW

Elemends BP800THB/ TFB/ TRB

TWIN PANEL BED

=

Head board

&

Foot board

AN / Lock washer

DESCRIPTION ~ QTY.

Head board

Foot board

Side rail

Leg

Slat

Allen key

Bolt (5/16"x38mm)
Lock washer (5/16")
Flat washer (5/16")
Screw (25mm)

N ,/"
S =" Flat washer @

2
T Bolt @

Allen key

C—IOTMMUOW> ‘CZ,
A BA~AA2LIPDPONO—=




Elemends

ASSEMBLY INSTRUCTIONS

BP700FHW/FFW/FRW&BP800OFHB/FFB/FRB
FULL PANEL BED

y

Support leg position with trundle

> Support leg position
/,v/ without trundle

Head board

Foot board

DESCRIPTION QTy.

Head board

Foot board

Side rail

Leg

Slat

Allen key

Bolt (5/16"x38mm)
Lock washer (5/16")

Flat washer (5/16")
Screw (25mm)

Support leg

XC—TIOTMOUOWD> ‘5
A ODN DD aADNPON ==




Elemends

ASSEMBLY INSTRUCTIONS

BP700BNW&BP800BNB
BENCH




ASSEMBLY INSTRUCTIONS

Eleme IS_ BP700CHW&BP800CHB
CHEST
NO. Hardware List Q'TY
1 | o | 5/16"*1-1/2"JCBCBolt| 8
Remark : Please bonoted that the » | 2 © 5/16" Spring Washer 8
safiety biachet ot with nsmctio? | 3 ©  |5/16" Fiat Washer 8
the back pancl. 4 | & |1/4" AllenKey 1
* Chest
BP700CHW&BP800CHB
NO.  DESCRIPTION QTy.
A Chest 1
B Foot 4




BP700DRW&BP800DRB

DRESSER

ASSEMBLY INSTRUCTIONS

w-142811

(=

=

2 F4

A ]

Q = =]
EIP -
e 2 Sy33 i
{akHE 4 584548
185D
Msssl Sl cmvow
Teel
m1234

attached at the back side of
the back panel.

1
’.va
v

Remark : Please be noted that the x
safety bracket set with instruction

Elemends

@?35

Shelf pi

BP700DRW&B

e
I,

* Dresser




ASSEMBLY INSTRUCTIONS

EL&WL?,V\jg BP700KHW/KFW/KRW&BP800KHB/KFB/KRB
BP700CKHW/CKFW/CKRW&BP800CKHB/CKFB/CKRB

KING PANEL BED&CAL-KING PANEL BED

Foot board

DESCRIPTION ~ QTY.

Head board

Foot board

Side rail

Leg

Slat

Allen key

Bolt (5/16"x38mm)
Lock washer (5/16")
Flat washer (5/16")
Screw (25mm)

Support center

Put on

\\\ Head board
.

E

Allen key ™

rXCc—-IOTMMOOWD> ‘g

(CYe - OO GO N G

Screw (32mm)




ASSEMBLY INSTRUCTIONS

BP755KHW/KFW/KRW & BP855KHB/KFB/KRB
Elemends KING POST BED

Bun Foot

Foot board

DESCRIPTION

Head board

Foot board

Side rail

Leg

Finial

Bun Foot

Slat

Allen key

Bolt (6/16"x51mm)
Lock washer (5/16")
Flat washer (5/16")
Screw (25mm)
Support center

3

@
U

/(((((((
Q
/{((//{{/((r

%

¢

Allen key

;rxh-zmmmuom>‘§
DODOO=DNANN=—==




ASSEMBLY INSTRUCTIONS

BP700LCW&BP800LCB
Elemends LINGERIE CHEST
NO. Hardware List QTY
1 | emcf |5/16"*1-12" ICBCBolt| 8
A \—"| Remark : Pleasc be noted that tho ¥ | | 2 V) 5/16" Spring Washer 8
S safily bac et ot Witk insiractio® | 3 ©  [5/16" Flat Washer 8
the back panel. 4 | &= |1/4" AllenKey 1

_Z

* Lingerie Chest
BP700LCW&BP800LCB




ASSEMBLY INSTRUCTIONS

BP700MRW&BP80OOMRB

MIRROR

Elemends




ASSEMBLY INSTRUCTIONS

* Nightstand
BP700NSW&BPSOONSB

BP700NSW&BPS0ONSB
Elemends NIGHTSTAND
NO. Hardware List QTY
1 () 5/16" *1-1/2" JICBCBolt| 8
2 © | 5/16" Spring Washer | 8
3 ©  |5/16" Flat Washer 8
4 | & |14" AllenKey 1

NO.  DESCRIPTION

QTY.

A Nightstand
B Foot

1
4




Elemends

ASSEMBLY INSTRUCTIONS

BP700QHW/QFW/QRW&BP800QHB/QFB/QRB
QUEEN PANEL BED

\\\ Head board
.

Put on

Head board

DESCRIPTION
Head board

Foot board

Side rail

Leg

Slat

Allen key

Bolt (5/16"x38mm)
Lock washer (5/16")
Flat washer (5/16")
Screw (25mm)

Support center

E

Allen key ™

XCe—IOTMOUOWD> ‘5

QTY.

W oMM PDPOND ==




ASSEMBLY INSTRUCTIONS

BP755QHW/QFW/QRW & BP855QHB/QFB/QRB
Elemends QUEEN POST BED

Head board

Bun Foot

DESCRIPTION

3

Head board

Foot board

Side rail

Leg

Finial

Bun Foot

Slat

Allen key

Bolt (6/16"x51mm)
Lock washer (5/16")
Flat washer (5/16")
Screw (25mm)
Support center

Allen key

grxh—:gmmuom>‘§
WOMMOW=DNANN =




ASSEMBLY INSTRUCTIONS

BP700ARW&BP800ARB

TV ARMOIRE

QTY

8
8
1

Hardware List

5/16" *1-1/2" JCBC Bolt| 8

5/16" Spring Washer
5/16" Flat Washer
1/4" Allen Key

o

)
9
F

No.

1

2
3
4

Elemends

is attached at the back side of
the back panel.

safety bracket set with instruction

| Remark : Please be noted that the x

)

D)

[SSxef

QTY.

DESCRIPTION

NO.

- N ©

Armoire
Foot
Shelf
Shelf pin

A
B
Cc
D

ARMOIRE

BP700ARW&BPS00ARB

* TV ARMOIRE




ASSEMBLY INSTRUCTIONS

~N————

NO.
A TV STAND

DESCRIPTION

B Foot

EL&WLLV\iS- BP700TVW&BP800TVB
TV STAND
NO. Hardware List Q'TY
1 ammc) | 5/16" *1-1/2" JCBC Bolt| 8
Remark : Pleaso be noted that the . 2 © 5/16" Spring Washer 8
B atnchec st the back s of 3 © | 5/16" Flat Washer 8
the back panel. 4 | &= |1/4" AllenKey 1
* TV Stand
BP700TVW&BP800TVB
TV STAND
/
/
/
/
QTy.

1
4




	BROOK BENCH.pdf
	BROOK CHEST.pdf
	BROOK DRESSER.pdf
	BROOK FULL & TWIN PANEL BED.pdf
	BROOK KING & CAL KING PANEL BED.pdf
	BROOK KING POST BED.pdf
	BROOK LINGERIE CHEST.pdf
	BROOK MIRROR.pdf
	BROOK NIGHTSTAND.pdf
	BROOK QUEEN PANEL BED.pdf
	BROOK QUEEN POST BED.pdf
	BROOK TV ARMOIRE.pdf
	BROOK TV STAND.pdf
	Brook Full Bed AI Mar 15, 2013.pdf
	212-213 ENGLISH.pdf
	212-213 FRENCH.pdf




